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PARTS M 12SA
Tt cope No. DESCRIPTION uh:‘sgb REMARKS
1] 956—636 | TAPPING SCREW (W/WASHER) D4X25 2
2| s01-s28 | TOP cove? - IR 7
a3 954—017 TAPPING SCREW D4X12 2 o -
4| 961—443 | BEARING BUSH - .
5| 620-0Vv | BALL BEARING 6200VWWCMPS2S | 1 -
6| 938—477 | HEX. SOCKET SET SCREW M5X8 2
7| 930—446 | TAPPING SCREW (W/WASHER) D4X16 1 o - a -
8| 301—798 VKNOB PINION o e
9| 301—801 WING BOLT M6X27 - r
10| 301—802 | FRONT COVER N V 1 N - o N
x| 11| 301—824 | SCALE (MM) 1
x| 11| 301—825 | SCALE (INCH) 1 -
12| 301—800 | SCALE STOPPER N -
13| 301—827 | HITACHI LABEL 1
#| 14| 340-17ac | STATOR ASSY 110v—115V I | INCLUD.31
#| 14| 340—174D | STATOR ASSY 127V 1 | INCLUD31
*| 14| 340174 | STATOR ASSY 220v—230V 7? 1 | INCLUD 31 ‘[
x| 14| 340—174F | STATOR ASS'Y 230V—240V 1 | INCLUD 31
*| 14| 340-174K | STATOR ASS'Y 220v—230V 1 | INCLUD.31 FOR NZL, ITA;FEAOL DEN
x| 14| 340-174G | STATOR ASS'Y 220v—230V 1 | INCLUD.31 FOR SAF SWE,AUT,NOR
x| 14| 340—174H | STATOR ASS'Y 240V 1 | INCLUD.31 FOR GBR
x| 14| 340—174) | STATOR ASSY 110V 1 | INCLUD.31 FOR GBR o
x| 14| 340173 | STATOR ASS'Y 100V ' 1 | INCLUD.31 FOR KOR 7
15| 961—400 | HEX. HD. TAPPING SCREW D5X70 2 o S I
*| 16| 360—145C | ARMATURE 110v—115V 1
*| 16| 360—145D | ARMATURE 127V 1
x| 16| 360—145€ : ARMATUREv220V—230V ) R - I
x| 16 360—145F | ARMATURE 240v N 1
*| 16| 3601456 | ARMATURE 220v—230V - 1 | FOR SAF.SWEAUT.NOR
«| 16| 360—145H | ARMATURE 240v "7 Foreer ;
*| 16| 360—1450 | ARMATURE 110V—115V 1 | FORGBRCAN '
x| 17| 961—a19z | TERMINAL 7 ’ 1 FOﬂ NZLAUVéV(;éR*SAF A FEFRA HOLBE{SW)E j{jNOR ;1 4_;
x| 18] 961—820  TUBE (D) 2 | FORNOISE SUPPRESSOR
#| 19 991—313  NOISE SUPPRESSOR 1| FOR NZL.GBRSAF.JTA FRG,FRA HOL DEN.SWE AUT NOR
«| 19| 99a—212  NOISE SUPPRESSOR ' 1| FoRrsui
x| 20[ 981—373  TUBE (D) 2| FOR INASUR FRA UL USA CANNZL GBR SAFITA FRG HOL DEN SWE AUT NOR
21| 937—631 CORD CLIP - 1! ' ' )
22 | 984—750 | TAPPING SCREW (W/FLANGE) D4X16 2 - - i
x| 23| 953-327 | CORD ARMOR D88 R S I
x| 23| 938—051 CORD ARMOR D10.1 1 I
*| 24, 500-201Z | CORD i (CORD ARMOR D101)
*| 24 s00—247z | coORD - o R 1 V(CORD ARMOR D10.1) FOR SWE,NOR B |
x| 24| 5002482 | CORD Il | (CORD ARMOR D10.1) FOR SUI ]
*| 24| 500-234z . CORD | 1| (coRDaRwORDS 8 FOR ITAFRG, HoL, DENAUTINASURFRA GHE ‘
x| 24 500-2427 | CORD "4 (CORD ARMOR D10.1) FOR USA.GAN
x| 24 500~226Z = CORD 1 (CORD ARMOR DB8.8) FOR NGU,NZLF1J
x| 24 500—237277 CORD - 1 (CORD ARMOR D838} FOR SAF,GBR
x| 24 s500-396Z coho - 1 (CORD ARMOR D10.1) FOR GBR 7 1
*| 24 s00-4112 CORD 1 (CORD ARMOR D10.1) FOR AUS
*| 24 5001537273‘ CORD 220V 1 (CORD ARMOR D88) FOR SAU
x| 24| 500-223z | CORD 1 (CORD ARMOR D10 1) FOR SIN.KUW j
x| 24 500—24527\Fﬁco§6 - 1 (CORD ARMOR D10.1) FOR SYRESP |
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* . ALTERNATIVE PARTS
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PARTS M 12SA
'L’g‘ CODE NO. DESCRIPTION UNSCE)D REMARKS
*[ 24, S00—214z | CORD | ' | [(CORDARMOR D10.1) FORKOR
25 301—821 SWITCH (2P PILLAR TYPE) W/O LOCK 1
x| 26| 9so—as7 BRUSH HOLDER S R
x| 26| 937—948z | BRUSH HOLDER 2 | FOR AUT I
[ 27| 999—044 | CARBON BRUSH (1 PAIR) IR I
x| 28] o40-560 | BRUSH CAP 2 -
x| 28| 937-949 | BRUSH CAP 2 | FORAUT
29 NAME PLATE 1 S
#| 30| 301-822 | HOUSING AsSYY 1 | INcLuDG26
x| 30! 301-823  HousING AssY 1 | INCLUD.6,26 FOR AUT
31| 957004 | BRUSH TERMINAL 2
32| 301-803 | LEVER R
| 33| 986-274 | MACHINE SCREW (W/WASHERS)Msx2s | 2 |
34| 301813 | HANDLE 2 o
| HANDLE R
35| 301—805 | STOPPER PIECE 1
36| 301—799 | STOPPER POLE 1
37 | 956779 SPR|NE§" 2
38| 301—806 | WING BOLT M6X15 . o
30| 301-804 | END BRACKET 1 - o
40| 956-669 | TAPPING SCREW D5X56 P o
41| 997—465 | SELF TAPPING SCREW (W/WASHER) D4X12 1
42| 971-858 | SPRING (A) v B -
43| 301-812 | STOPPER BLOCK N R
44| 302—012 | NUT MS (BLACK) 2 B I
45| 998—380 | HEX SOCKET SET SCREW M5X20 v e
46 | 998—381 HEX. SOCKET SET SCREW M5X35 1 |
| 47| 990-430 | SEAL LOCK FLAT HD. SCREW M4X10 2 S I
48| 301—808 | BEARING COVER 1 - S
0| 620-1vv | BALL BEARING 6201VVCMPS25 1 - -
‘50| 971-848 | LOCKPECE |1 o ]
51| 670-514 | RETAINING RING (E~TYPE) FOR D10 SHAFT 2
52| 971~847 | LOCK SCREW - 1 - -
53| 971846 | WAVE WASHER o -
54| 956-786 | LOCKLEVER 1 - -
55| 9%61-803 | SPRNG 1 -
56 | 301—807 | LOCK PLATE 1
57| 301—811 | SCREW M8 R - -
«| ss| s01-794 | coiercruckizmm 1 - - N
x| s8| s01-79s | coLLET cHUCK 1/2° o Ty - -
«| 58| 301—793 | COLLETCHUCK 1oMM | 1 | rorrmAsul -
50| 301—809 | BASE 1
60| 301—810 | suBBase | N o O
61| 992-013 | SEAL LOCK FLAT HD. SCREW. M5X1; e 4 - B 1
| .T._ﬁ S »f,< R
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* . ALTERNATIVE PARTS



STANDARD ACCESSORIES M 12SA
o CODE NO. DESCRIPTION o, REMARKS
501 | 956~923 WRENCH 21MM 1
502 | 949-234 | MACHINE SCREW M5X6 (10 PCS,) 2 | o
x| 503 | 956—792 | BARHOLDER 1 | EXCEPT FOR FRASULGBR
x| 504 | 949304 | WING BOLT M6X10 (10 PCS) 1 | ExceerromrFmrAsuGBR | |
+| 505 | 956793 | FEED SCREW - | 1| excepr For FrA.SULGBR
*| 506 | 956797 | STRAIGHT GUIDE 1
*| 506 | 956—914 STRAIGHT GUIDE (A) 1 INCLUD.507—514 FOR FRA,»SG,GBH R
x| 507 | 956—916 | GUIDEBAR [ 2| romrFRAsSULGER
*| 508 673—489 | RETAINING RING (E~TYPE) FOR D5 SHAFT 1 | FOR FRASUI.GBR
x| 509 | 956—915 | STRAIGHT GUIDE (A) 1 | FOR FRASULGBR
*| 510 961—516 | KNOB BOLT MBX7 1 | FOR FRASULGBR
x| 511 | 956-917 | SCREW HOLDER 1 | FORFRASULGBR 1
| 512 | 956—918 | FEED SCREW(A) 11| FomemasuieBR
«| 513| 960058 | KNOB BOLT M6X20 2 | FOR FRASULGBR
x| 514| 947859 | LOCKSPRING 2 | FORFRASULGBR
515 | 956—790 | TEMPLATE GUIDE D18 K
516 | 956—756 | TEMPLATE GUIDE ADAPTER o o B
517 | 947—859 | LOCK SPRING o 12
x| 518 | 956—798 | CHUCK SLEEVE 12X6 B 1
*| 518 956—799 | CHUCK SLEEVE 12X8 1 - T
x| 518 956-930Z | CHUCK SLEEVE 12X3/8" 1
| 518 | 9569272 | CHUCK SLEEVE 1/2°X1/4" T
| 518 | 956—9287 | CHUCK SLEEVE 1/2°X3/8" T T
x| 518 | 956—913 | CHUCK SLEEVE 10X1/4" 1 | FomFRASUI -
x| 519 986—865 | STRAIGHT BIT (TCT) D8X8 1 o
*| 519 | 956—817Z | STRAIGHT BIT (TCT) D1/2°X1/2" 1
520 | 301—806 | WING BOLT M6X15 2 o
OPTIONAL ACCESSORIES
TEM! cope NO. DESCRIPTION oS REMARKS
601 | 986—850 | DOUBLE FLUSH TRIMMING BIT (TCT) D12X12 | 1
602 | 986—851 DOUBLE FLUSH TRIMMING BIT (TCT) D8X8 1 - R
603 | 986—852 DOUBLE FLUSH TRIMMING BIT (TCT) D6X6 1 - I
604 | 986—853 FLUSH TRIMMING BIT (TCT) D12X12 Tl o
605 | 986854 | FLUSH TRIMMING BIT (TCT) DBX8 1 -
606 | 986—855 | FLUSH TRIMMING BIT (TGT) D6X6 1
607 | 986856 | STRAIGHT BIT (TCT) D12X12 1 - T
608 | 986—857 | STRAIGHT BIT (TCT) D12X10 "] - - I
609 | 986—858 | STRAIGHT BIT (TCT) D6X6 1
610 | 986859 | ROUND OVER BIT (TCT) D12XR8.0 1 -
611 | 986—860 | ROUND OVER BIT (TCT) D12XR6.0 1
612 | 986—861 ROUND OVER BIT (TCT) D12XR4.5 1] -
613 | 986—862 | CHAMFERING BIT (TCT) 45 D6X24 1 V
614 | 986—863 | DOVETAIL BIT 8/D15 1
615 | 986—864 | DOVETAIL BIT 6/D12 1 -
616 | 956—928Z | CHUCK SLEEVE 1/2X3/8" 1
617 | 956—931Z | CHUCK SLEEVE 1/2°X10 1 o
618 | 956759 | CHUCK SLEEVE 1/2°X8 1 o
619 | 956—932Z | TEMPLATE GUIDE D20 1 B
620 | 956—933Z | TEMPLATE GUIDE D27 1
621 | 956—934Z | TEMPLATE GUIDE D30 1
622 | 956—794 | TRIMMER GUIDE ASS'Y 1
* | ALTERNATIVE PARTS 0189



